e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG133040-02B

FR1 n41 / 40MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2280 0B

RefLevel 40.00dBm  Offset 22.580 dB.

Mode Auto Sweep

s6L

Made Auto Sweep saL
Count 10100 Count 100/100
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2 Result Summar
2650 GHz 2690 GHz 100.000 kHz 2.65357 GHz -0.60 dBm -30.60 dB
2475 Ghz 2,450 GHz 1.000 MHz 249003 GHz -30.86 dBm -5.85dB 2680 GHz 2691 GHz 1000 Mz 2.69001 GHz -23.71 dBm 13.71 dB
2490 Gt 2495 Ghir 1.000 Mz 2.49424 GHz -29.07 dBm -16.07 dB 2891 GHs 2695 GHs 1,000 M 269345 GHz 29,06 dBm 19,06 dB
2495 Gtz 2.49 GHz 500000 kitz 2.49599 GHz -30.18 dBm -17.18 dB 3695 Ghiz IT30GHe 11000 MH: 2,606 36 GHz 2954 dBm 1654 dB
2.496 Gl 2536 Ghz 100000 kHz 2.50237 GHz -0.95 dBm -30.85 dB 3790 cr 3705 orte 1000 M 278111 GHz 3724 dBm 22448
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.60 d8

RefLevel 40.00dBm  Offset 22.80 dB.
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2640 GHz 2600 GHz 100.000 kHz 268919 GHz 21.32dBm 200.00 dB
2475 GHz 2.490 Gz 1.000 MHz 248989 GHz -29.11 dBm 2,690 GHz 2691 GHz 1.000 Mz 269000 GH: -5.61 dBm 200.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 249490 GHz -14.56 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69103 GHz -18.87 dBm 200.00 dB
2.495 GHz 2496 Gz 500000 kHz 2.49599 GHz 1117 dBm 3695 GHs 3740 GHz 1,000 MHz 260717 GHz 230,56 dBm 200.00 dB
2.496 GHz 2.546 GHz 100.000 kHz 239581 GHz 21.56 dBm 2.740 GHz 2.795 GHz 1.000 MHz 2.79128 GHz -37.23 dBm 200.00 dB
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Reflevel 90.40dBm  Offset 22808 = RBW 5 khz sa Reflevel 030dBm  Offset 22308 # RBW 10Kz saL
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2 Result Summar None 2 Result Summa oy
Tx1 (Ref) 500,000 kHz -20.68 dBm Tx1 (Ref) 1,000 MHz 21.48 dBm |
TxTotal -20.68 4B Tx Total -21.48 dBm
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2280 0B

Made Auto Sweep

saL RefLevel 40.00dBm  Offset 22.580 dB.
Count 100/100

Mode Auto Sweep
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Count 100/100
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2 Result Summa: I
2.640 GHz 2.690 GHz 100,000 kHz 2.64109 GHz 1.52 dBm -28.48 dB
2475 Ghz 2,450 GHz 1.000 MHz 249004 GHz -29.66 dBm -4.66 dB 2680 GHz 2691 GHz 1000 Mz 2.69000 GHz -22.95 dBm -12.95 dB
2,490 Gz 2495 GHz 1.000 MHz 209464 GHz -27.06 dBm -14.06 dB 2691 GHz 2695 GHz 1.000 MHz 269168 GHz -23.65 dBm -13.65d8
2495 Ghr 2,496 GHz 500,000 kHz 249598 GHz -29.97 dBm -16.97 dB 2695 GHz 2780 GHz 1.000 MHz 269501 GHz -24.35 dBm 113548
2.496 Gl 2546 GHz 100000 kHz 2.51076 GHz 0.60 dBm -29.40 dB 2740 cr 3795 orte 1000 M 274227 GHz 3678 dBm 17848
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.60 d8

RefLevel 40.00dBm ~ Offset 22.80 dB.

08:02:32 08.06.2021

07:41:36 08.06.2021
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2475 GHz 2.490 Gz 1.000 MHz 249026 GHz -26.18 dBm 2690 Gtz 2691 aitz 1,000 Miz 269000 GH: -4.72 dBm 200.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 249464 GHz -15.13 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69170 GHz -17.40 dBm 200.00 dB
2495 Gz 2,496 GHz 500,000 kiz 2.49600 GHz -12.03 dBm 3695 CHe 3740 GHe 1,000 MiHs 2.69566 GHz 225.83 dBm 200.00 dB
2.496 GHz 2.546 GHz 100.000 kHz 239579 GHz 21.69 dBm 2.740 GHz 2795 Ghz 1.000 MHz 277973 GHz -37.26 dBm 200.00 dB
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Channel power -13dBm > -21.4dBm (PASS)

Channel power -10dBm > -20.47dBm (PASS)

RefLevel 20.40dBm  Offset 22.80d8 » RBW 5 kHz

Reflevel 4030dBm  Offset 22.80dB # RBW 10 kHz
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2 Result Summar None 2 Result Summa None

Tx1 (Ref) 500.000 kHz -21.40 dBm Tx1 (Ref) 1,000 MHz -20.47 dBm |
Tx Total -21.40 dBm Tx Total -20.47 dBm
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2280 0B

Made Auto Sweep

6L

Count 100/100

RefLevel 40.00dBm  Offset 22.580 dB.
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2 Result Summa: I
2.640 GHz 2.690 GHz 100,000 kHz 2.64611 GHz 0.52 dBm -29.48 dB
2475 Ghz 2,450 GHz 1.000 MHz 249004 GHz 29.80 dBm -480dB 2680 GHz 2691 GHz 1000 Mz 2.69001 GHz -23.11 dBm 131148
2490 Gt 2495 Ghir 1.000 Mz 2.49499 GHz 25.17 dBm -12.17 dB 2891 GHs 2695 GHs 1,000 M 269111 GHz 2355 dBm 1355 dB
2495 Gtz 2.49 GHz 500,000 kitz 2.49595 GHz 29.87 dBm -16.87 dB 3695 Ghiz T80 GHe 11000 MH: 260630 GHz 2505 dBm 1205 dB
2.496 Gl 2546 GHz 100000 kHz 2.49984 GHz 0.41 dBm -2959 dB 2740 cr 3795 orte 1000 M 274139 GHz 36.97 dBm 1197 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 50MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 2280 6B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 50MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2280 0B

RefLevel 40.00dBm  Offset 22.580 dB.

Mode Auto Sweep

s6L

Made Auto Sweep saL
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2475 Ghz 2,450 GHz 1.000 MHz 248892 GHz -30.86 dBm -5.85dB 2680 GHz 2691 GHz 1000 Mz 2.69004 GHz -24.83 dBm -14.83 dB
2490 Gt 2495 Ghir 1.000 Mz 2.49153 GHz -28.75 dBm -15.75 dB 2891 GHs 2695 GHs 1,000 M 269425 GHz 4.6 dBm 1446 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

fultiv
Ref Level 4000 dBm  Offset 2280 6B

08:07:25 08.06.2021

07:35:51  08.06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2280 0B

Made Auto Sweep

saL RefLevel 40.00dBm  Offset 22.580 dB.

Mode Auto Sweep

s6L

Count 100/100

08:04:57 0B.06.2021

07:34:83 08,08.2021

Count 100/100
1 Spurious Eminions
80 dBHPRILLE: : i Lo o
Line_SPURJUS_LINE_ABS_ot2 Uine _SPURIOUS_LINE_x85_od2
30 dbamr ARRBUS e Ags_ooz
2 20 dbi
10 0
o A .y A
L Rk L0 LA s A g A A A A b Sl L kbl kol L
10 e
T t "
20 JuPrTIUIN T L
| |40 dBm -
40 dBm
50 dBm i
264 GHz 10005 pts 15.5 ML/ 2.795 GHz
2475 GHz 8004 pts 1 M/ 2546 GHs || s
2 Result Summar I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /60MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.60 d8

RefLevel 40.00dBm  Offset 22.80 dB.

08:20:46 08.06.2021
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2475 GHz 2.490 Gz 1.000 MHz 249037 GHz -21.63 dBm 2690 GHz 2691 GHz 1.000 Mz 2.69003 GHz -9.32 dBm 200.00 dB

2.490 GHz 2,495 GHz 1.000 MHz 249485 GHz -18.43 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69130 GHz -19.83 dBm 200.00 dB

2.495 Ghz 2496 GHz 1.000 MHz 249592 GHz -6.89 dBm 2,695 GHz 2.750 GHz 1.000 MHz 269768 GHz -31.63dBm 200.00 dB

2.496 GHz 2556 GHz 100.000 kiz 239700 GHz TE13d8m 2.750 GHz 2795 Ghz 1.000 MHz 2.77585 GHz -37.26 dBm 200.00 dB
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Channel power -13dBm > -18.89dBm (PASS)

Channel power -10dBm > -21.59dBm (PASS)

Ref Level 20.30dBm  Offset 22.80d8 » RBW 10 kHz saL

Reflevel 4030dBm  Offset 22.80dB # RBW 10 kHz

08:31:52 08.06.2021
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2 Result Summoar None 3 Result Summa Nonc
Tx1 (Ref) 1.000 MHz -18.89 dBm Tx1 (Ref) 1.000 MHz -21.59 dBm I
Tx Total -18.89 dBm T Totel 21559 dBm
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 /60MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 4000dBm OMset 208008 Mode AutoSweep saL Reflevel 9000d8m  Offset 228008 Mode Auto Sweep saL
Count 100/100 Count 100/100
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2475 GH: 8004 pts 1 Miiz/ 2556 GH1 || (o Regult Summa

2 Result Summa:

2630 GHz 2.690 GHz 100,000 kHz 2.65145 GHz -2.12 dBm -32.12d8
2475 GHz 2490 GHz 1.000 Mtz 248930 GHz -31.92 dBm -6.92 i 2680 GHz 2691 GHz 1,000 Mtz 269002 GHz -24.95 dBm -14.96 dB
2490 GHz 2495 Gz 1.000 MH: 2.49433 GHz 27.35 dBm -14.35 dB 2891 GHs 2,695 Gz 1,000 Mz 269132 GHz 2472 dBm 147248
235 Gtz 249 Ghz 1.000 Mtz 2.49600 GHz -26.62 dBm -13.62 dB 3695 Ghiz 3750 GHz 11000 Mz 2.60694 GHz -27.48 dBm 1408 dB
2.496 GHz 2.556 GHz 100,000 kHz 255439 GHz -2.20 dBm Sz 2.750 GHz 3.795 GHz 1.000 MHz 2.78307 GHz -37.21 dBm -12.21 dB
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oarit31
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seanran as. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 60MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  Offset 22,80 d8 Mode Sweep saL Reflevel 50.00dBm  Offset 22,80 d8 Mode Sweep saL
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VNI bt ttnstona S gt M anitni At bposnstios poritestsctnand i st [ | 180 e e
50
2,63 GH: 10005 pis 16.5 MHz/ 2.795 Ghz
2004 pts 5.1 MHy/ EETE R Ielull‘Snmm- — -
2630 GHz 2600 GHz 100.000 kHz 268903 GHz 18.93 dBm ~200.00 dB
2475 GHz 2.490 Gz 1.000 MHz 248971 GHz -26.57 dBm -200. 2690 GHz 2691 GHz 1.000 Mz 2.69002 GHz -9.48 dBm -200.00 dB
2.490 GHz 2,495 GHz 1.000 MHz 249496 GHz -15.64 dBm -2004 2691 GHz 2695 GHz 1.000 MHz 2.69101 GHz -16.56 dBm -200.00 d8
2.495 Ghz 2496 GHz 1.000 MHz 249599 GHz -8.17dBm ~200. 2,695 GHz 2.750 GHz 1.000 MHz 269595 GHz -26.57 dBm ~200.00 dB
2.496 GHz 2556 GHz 100.000 kiz 249557 GHz 1550d8m =200 2.750 GHz 2.795 GHz 1.000 MHz 2.78579 GHz -37.25 dBm -200.00 dB
LU R reoty DN o U000

08:23:22 08.06.2021 08:37:28  08.06.2021

Channel power -13dBm > -20.53dBm (PASS) Channel power -10dBm > -21.92dBm (PASS)

Reflevel 9030dBm  Offset 22.80d8  REW 10 kHz saL Reflevel 8030dBm  Offset 22.80dB * RBW 10kHz st

ot 308 ® ST 100ms ® VBW 30kHz Mode Sweep Count 100100 | # Att 30d8 ® SWT 100 ms  VBW 30kHz _Mode Sweep Count 100/100
1 ACR 1 1ACLR 1Rm Avg

30 T T
2
10 dBm
0 0dBm
10 10
20 dBm

£ st an )

pe it

=

-40 =
it
ot A e RIS e ~ % M""’M{"W My

TV A TR PO Y|
M T D S

]
CF2.4955 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz | | (726905 Gz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None 2 Result Summa None
Tx1 {Ref) 1.000 MHz -20.53 dBm Txl (Ref) 1.000 MHz -21.92 dBm
Tx Total -20.53 dBm Tx Total -21.92 dBm
T et T
08:30:53 08.06.2021 08:45:05 08.06.2021
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n41 / 60MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 22,80 6B [y Ay saL RefLevel 5000 dim  Offset 22.80 d8 Mode Auto Sweep s6L
Count 10100 Count 100/100
ETa =
Py : 40 dBh b -
Line _sPUR|oUS_LINE_ABs_og2 Line _SPURIOUS_LINE_ABS_0d2 Ppss
30 dbamr ARRBUS e Ags_ooz
2 20 dbi
0 0
! e A YRR AT pe—a—ry A b e it g
“ / i J-“"f\“»l“w-“’v\mﬁ‘“«.rwﬁ\vw"ﬂ}f‘l“w"'“"\ AR v YTl .‘m«mﬂl Lo !
I | |
I -
| —
40 dBm
50 dBm - - i
263Gz 10005 pts 16.5 ML/ 2.795 GHz
2475 GHz 8004 pts 1 M/ 255660 || o s
2 Result Summar I
2630 GHz 2690 GHz 100.000 kHz 2.63928 GHz -1.94 dBm -31.94 d8

2475 Ghz 2,450 GHz 1.000 MHz 249014 GHz -31.93 dBm -694dB 2680 GHz 2691 GHz 1000 Mz 2.69002 GHz -25.70 dBm -15.70 dB

2490 GHr 2495 GHr 1.000 MHz 249464 GHz -28.09 dBm -15.09d8 2691 GHz 2695 GHz 1,000 MHz 269191 GHz -25.74 dBm -15.74 dB

2495 Gtz 2.49 GHz 1.000 Mtz 2.49596 GHz -25.52 dBm -12.52 dB 3695 Ghiz T750GHe 11000 MH: 270235 GHz 2734 dBm 232 dB

2.496 Gl 255 Ghz 100000 kiz 2.53949 GHz -1.83 dBm -31.83 dB 70 cr 3705 orte 1000 M 276110 GHz 3719 dBm 21048

ety DR o Uonn = B

08:21:55 0B.06.2021 08:40:51 08,06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.60 d8

Mode Sweep
Count 100/100
1 Spurious Emissions 1Avg
0
30 dBa
20
-
n u
10 db J‘ T
[
20 db n
S5 1 i u‘.lg )
TR ] G "
A } ! |
40 dBo ﬂ'HV“ ﬁ‘, R - W] = I
v WA UM AR s i eyttt i it msntipite iy e A P ortn M
50
2004 pts 3.1 MHz/ 2.556 GHz |
2.475 GHz 2.490 GHz 1.000 MHz 2.48957 GHz -28.62 dBm
2.490 GHz 2495 GHz 1.000 MHz 249477 GHz -18.52 dBm
2.495 GHz 2,496 Gz 1.000 MHz 2.49598 GHz -7.93 dBm
2.496 GHz 2.556 GHz 100.000 kHz 2.497 06 GHz 1733 dBm
ey b

08:25:00 08.06.2021

RefLevel 40.00dBm ~ Offset 22.80 dB.

Mode Sweep saL
Count 100/100
30 dB
2048
10
0
10 dé
20 d8
30 1
[T
[#0 dor - it
IR Marumend AAAY
50 dbi
2.63 GHz 10005 pts 165 Wira/ 2.795 GHz
2 Result Summas
2,630 GHz 2.690 GHz 100.000 kHz 2.68894 GHz 17.33dBm -200.00 dB
2690 GHz 2691 GHz 1.000 MHz 2.69001 GHz -7.95 dBm 200.00 dB
2691 GHz 2695 GHz 1.000 MHz 2.69106 GHz -18.01 dBm -200.00 dB
2695 GHz 2.750 GHz 1.000 MHz 2.69554 GHz -27.13 dBm -200.00 dB
2.750 GHz 2.795 GHz 1.000 Mz 2.75251 GHz -37.16 dBm 200.00 dB
"] PR
o,

08:38:17 08.06.2021

Channel power -13dBm > -20.66dBm (PASS)

Channel power -10dBm > -21.38dBm (PASS)

Ref Level 20.30dBm  Offset 22.80d8 » RBW 10 kHz

Reflevel 4030dBm  Offset 22.80dB # RBW 10 kHz

saL
- At 30dB @ SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100 [ * Att 30dB & SWI__100ms & VBW 30kHz _Mode Sweep Com JO 100
1AGR 1 9 1ACR 1Rm Avg
|
30 - T
20
10 dBan
0 0dBm
-10 -10
20 dBm - - 20
. AT
PR LAY f AL LT TN
30 TATA 30 P e
i
- oaenhto! |93 Wa ST
P Y 'y v
PP IO L | L oY
ettt At R 50 A (S TR e
CF2.4955 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz | | (726905 Gz 1001 pts 204.0 kHz/ Span 2.04 MHz
7 Result Summar None 3 Result Summa Nonc
Tx1 (Ref) 1.000 MHz -20.66 dBm Tx1 (Ref) 1.000 MHz -21.38 dBm
Tx Total -20.66 dBm Tx Total -21.38 dBm
T

]

08:30:20 08.06.2021

083030

G

Ty
= Casn

08:46:44 08.06.2021
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n41 / 60MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 4000 dBm Offset 20806 Mode AutoSweep s Reflevel 9000d8m  Offset 228008 Mode Auto Sweep sat
Count 100/100 Count 100/100

ETa =

Py : 40 dpnrebeck - :

e _sPuRlous_ue_ass_oa : Uine _SPURJOUS_LINE_ABS 02 Phss

30 do T T SPORIBUS_LNE_ABs_002

20 20 df

10 10

’ Ay

e ey e ad W b, R I

o I I |

AR e ‘
30 'J‘ lr "'"""W“"w. -
40 dBr .

40 dBm T T f
-50 dBm .
2.63 GHz 10005 pts 16.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 1 MHz/ 2.556 GHx [2 Result Summai
2 Result Summa: I
2630 GHz 2.690 GHz 100,000 kHz 2.68276 GHz -3.06 dBm -33.06 dB
2475 Ghz 2,450 GHz 1.000 MHz 248881 GHz -31.95 dBm 695dB 2680 GHz 2691 GHz 1000 Mz 2.69003 GHz -25.92 dBm -15.92 dB
2490 Gt 2495 Ghir 1.000 Mz 2.49492 GHz -29.61 dBm -16.61 dB 2891 GHs 2695 GHs 1,000 M 269259 GHz 26,58 dBm 1654 dB
235 Gtz 249 Ghz 1.000 Mtz 2.49598 GHz -27.95 dBm -14.95 dB 3695 Ghiz T750GHe 11000 MH: 260669 GHz 2879 dBm 151548
2.496 Gl 255 Ghz 100000 kiz 2.53125 GHz -2.19 dBm 3213 dB 70 cr 3705 orte 1000 M 278361 GHz 3728 dBm 22848
neaty D S 00 I -
. oaeie7
08:25:30 08.06.2021 08:40:17 OB.06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.60 d8 Mode Sweep

s6L

Count 100/100

1 Spurious Emissions 1Avg

40

30 4B

A A
Y T R

st

At g AN

i
¥

2.475 GHz

8.1 MHz/

2556 GHz |

2 Result Summa:

2.475GHz
2,490 GHz

2.490 GHz
2495 GHz
2.496 Ghz
2.556 GHz

2495 GHiz

1.000 MHz
1.000 MHz
1.000 MHz

100.000 kHz

2.48545 GHz
249492 GHz
2.49600 GHz
2.49703 GHz

-31.42 dBm
-18.59 dBm
-9.93 dBm
10.09 dBm

2.496 GHz

08:27:47 08.06.2021

Ready

RefLevel 40,00 dBm Offset 22.00 d& Mode Auto Sweep set
Count 100/100
1 Spurious Emissions
40 dBhches —
Uine _SPURIOUS_LINE_x85_od2
ARRBUS e Ags_ooz
20 dbis
10 ‘!
I
10 d {
i
: |
. TN
|
h.] il
40 B .
1 bbb wﬂu\)"“ i
263Gz 10005 pts 16.5 ML/ 2.795 GHz
2 Result Summa:
230 GHz 2690 GHz 100.000 ki 268897 GHz 16.46 dBm 1354 dB
2690 Gz 2691 GHz 1,000 Miz 2.63003 GHz 12.20 dBm 22048
2691 GHz 2.695 GHz 1.000 MHz 2.69162 GHz 21.00 dBm -11.00 d8
2685 GHz 2750 GHz 1.000 Mz 269537 GHz -28.00 dBm -15.00 dB8
2.750 GHz 2795 Ghz 1,000 MHz 2.75354 GHz -37.27 dBm 12.27 dB
L

08:38:45 08,06.2021

Channel power -13dBm > -22.76dBm (PASS)

Reflevel 4030dBm  Offset 228008 * RBW 10Kz saL
- At 30dB ® SWT  100ms * VBW 30kHz Mode Sweep Count 100/100
1ACR 1Rm Avg
30 T
2
0
0
20 dBm .
BT sl
PV
20 Ay A
eV
i B Y e i
50 dBm-- T mn WM
TV YT TRT RO NP S 01 9
CF 2.4955 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summoar None
Tx1 (Ref) 1.000 MHz -22.76 dBm
Tx Total -22.76 dBm

08:29:39 08.06.2021
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 40.00dBm  Offset 22.580 dB.

Mode Auto Sweep

s6L

Ref Level 40,00 dBm  Offset 22.80 o8 Made Auto Sweep £
Caunt 1007100 Count 100/100
1 Spurious Emissions Tavg || Seurious Emissions
40 dBhRC -
Line _SPURIOUS_LINE_ABS_0g2 Line SPUE‘DLS LINE_ABS_oq2
30 dbamr ARRBUS e Ags_ooz
2 20 dbi
0 0
o
" Mepried
i . . A P . un
" e ol o b s i A e hiof gy it : +
SPUBUS_UNE ABs_002 T J I {
20 | | |
40 4B, 40 dBrr
40 dBm I 1 I
rl §
50 dBm
2.63 Ghz 10005 pts 16.5 ML/ 2.795 Gz
2.475 GHz 8004 pts 1 MHa/ 2556 GHs || s
2 Result Summar I
2630 GHz 2690 GHz 100.000 kHz 2.667 86 GHz -4.69 dBm -34.69 dB
2475 Ghz 2,450 GHz 1.000 MHz 248958 GHz 3347 dBm 847dB 2680 GHz 2691 GHz 1000 Mz 2.69001 GHz 29.99 dBm 19.99 4B
2,490 GHz 2.495 GHz 1000 MHz 249466 GHz 3219 dBm -19.19 dB 2691 GHa 2695 GHe 1,000 MHz 269150 GHz 2937 dBm 1937 dB
2495 Gtz 2.49 GHz 1.000 MHz 249600 GHz 29,67 dBm -16.67 dB 3695 GHr 3750 GHe 1,000 MHz 269878 GHz -33.39 dBm 20.39 dB
2496 GHz 2556 GHz 100,000 kifz 253859 GHz 487 dBm -34.87 dB 2750 He 3795 CHy. 1000 M 278010 GHz 37.44 dBm 124448
ety DR o Ve =

08:26:12 0B.06.2021

08:39:45 08,08.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /80MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  OMfset 2280 dB.

Mode Auto Sweep

6L

Ref Level 4000 dBm  Offset 22.80 d8 Mode Sweep SGL
Count 100/100 Cownt 100/100
1 Spurious Emissions 1 Avg || Spurious Erntsions
40 dBhP- =
% Line iPLﬁ‘DLS LINE_ABS_0d2 55
30 dBm ARRBUS e Ags_ooz
20 dbis
20
I |
| 0 |
v |
| 1
1048 T ne F
I8 I
20 dBem ——— . -+ — .
T , | "
30 - 0T |
1L TR 2
| 40 dBr # J U
40 dBm t t 1 1 Ve, A i
VA bt it desstin] —— i .
50
2.51Ghz 10005 pts 18.5 MHz/ 2.795 Gz
2475 Ghz 8004 pts 101 MHz/ 3576 6Hz | | Bpesun somms
2 Result Summar
2610 GHz 2690 GHz 100.000 kHz 268882 GHz 17.46 dBm -12.54dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz -28.43 dBm 2,690 GHz 2691 GHz 1.000 MHz 2.69001 GHz 10.11 dBm -0.11 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49459 GHz -18.20 dBm 2691 GHz 2.695 GHz 1.000 MHz 2.69107 GHz 19.84 dBm -9.84 d
2495 Ghz 2496 GHz 1.000 MHz 2.49598 GHz -8.67dBm 2695 GHz 2770GHz 1.000 Mz 269506 GHz -28.71 dBm -15.71dB
2.496 Gz 2576 GHz 100.000 kiz 249718 GHz 18.64 dBm 2.770GHz 2795 GHz. 1,000 MHz 2.77049 GHz 35.92 dBm 1092 dB
sy Resty = “onore

09:11:58  08.06.2021

09:02:47 08.06.2021

Channel power -13dBm > -20.32dBm (PASS)

RefLevel 4030 dBm  Offset 22.80d8 * RBW 10kHz S6L
- At 0B  SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100
1ACR 1Rm Avg
30 THT
20
0
-10
20 dBrmr T
A
30 ¥
‘ va‘n‘m/ww
T T W L e A |
o FUH T e Pl o ‘
[
CF 2.4955 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None
Tl (Ref) 1,000 MHz -20.32 dBm
TxTotal -20.32 dBm

09:20:03 08.06.2021

Ready

oy UhD82021
" Comanm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /80MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2280 0B

Made Auto Sweep

6L

Count 100/100

1 Spurious Emissions

1 Spurious Emissians 1Avg
. 40

RefLevel 40.00dBm  Offset 22.580 dB.

Mode Auto Sweep

s6L
Count 100/100

i Ch Lk s
o Line _SPURIOUS_LINE_ABS_0g2 Line iPLﬁ‘DLS LINE_ABS_oq2 (11
30 dbamr ARRBUS e Ags_ooz
2 20 dbi
0 0
! el *
[N AT IR PN ™ ) o T " e
o | Bt Wt v W“‘[WM» e o s Mgl it Leuiil ol s u]
! |
o
| § A
i \ i N D
40 dBm T
40 dBm J
50 dBm i
2.61GHz 10005 pts 185 ML/ 2.795 GHz
2475 GHz 8004 pts 0.1 MHs/ 25766 || (oo s
2 Result Summar I
2610 GHz 2690 GHz 100.000 kHz 2.68410 GHz -4.05 dBm -34.05d8
2475 Ghz 2,450 GHz 1.000 MHz 248940 GHz -30.64 dBm ;564 dB 2680 GHz 2691 GHz 1000 Mz 2.69008 GHz 27.32 dBm 173248
2,490 Gz 2495 GHz 1.000 MHz 209477 GHz -27.70 dBm -14.70 dB 2691 GHz 2695 GHz 1.000 MHz 269442 GHz 27.57 dBm -17.57 dB
2495 Gtz 2.496 GHz 1.000 MHz 2.49597 GHz -27.93 dBm -14.93 dB 3695 Ghiz TTI0GHe 11000 MH: 268532 GHz 2801 dBm 15.01 dB
2.496 Gl 2576 GH 100000 kiz 2.49722 GHz -2.30 dBm -3230dB =i 3795 orte 1000 M 277018 GHz 136.65 dBm 16548
L ) =

05:12:30 0B.06.2021

08:50:85 08,06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

09:10:52 08.06.2021

09:01:23 08,06.2021

et Lol A0 e Ofiser 2130 Mode Swerp - RefLevel 40,00 dBm Offset 22.00 d& Mode Auto Sweep s6L
Count 100/100 Cownt 100/100
1 Spurious Emissions 1 Avg_ |1 Spurious Emissons
40 dBHFH- 5
il Uine _SPURIOUS_LINE_x85_od2
30 dBm ARRBUS e Ags_ooz
2 20 dbi
i 0
0 T
|
1048 L 10 di
20 dBrrr - —+ — .
B | [l ‘ In
20 ] ‘ L ' Wi
40 dBr T 1 T
40 dBm t 1 T PP U P |
(W PRIV PNt PRV P SNOPEREON | POTTRmp ki ol B |
50 .
2.61GHz 10005 pts 15.5 MHz/ 2.795 GHz
2a75Gh: 8004 pis 101 MHe/ 2576 6tz | | oo
2 Result Summoar
2610 GHz 2,630 GHz 100.000 kHz 268890 GHz 12.84 dBm -17.16d8
2.475 GHz 2.490 GHz 1.000 MHz 2.49045 GHz -28.88 dBm 2690 GHz 2691 GHz 1.000 MHz 2.69000 GHz 11.29 dBm -1.29dB
2.490 GHz 2495 GHz 1.000 MHz 2.49484 GHz -18.75 dBm 2691 GHz 7695 GHz 1.000 MHz 269111 GHz 16.35 dBm 53548
2.495 GHz 2496 Gz 1.000 MHz 2.49598 GHz -10.51 dBm 2,695 GHz 2770 GHz 1.000 Mz 2.60686 GHz .96 dBi -13.96 dB
2.496 GHz 2.576 GHz 100.000 kHz 2.497 06 GHz 16.61 dBm 2770 GHz 2.795 GHz 1.000 MHz 2.777 69 GHz -36.11 dBm -11.11d8B
N ey DN S U

Channel power -13dBm > -21.73dBm (PASS)

09:20:53 08.06.2021

Reflevel 4030 dBm  Offset 22,80 dB » RBW 10 kHz sGL
- At 30dB ® SWT  100ms * VBW 30kHz Mode Sweep Count 100/100
1ACR 1Rm Avg
30 THT
20
0
-10
20 dBrmr + +
Ve il
30 | L
. | A
I | WWNWWW RO
50 dBimr . = m,W‘«/’W H t +
KB TP Y | P T L ‘
|
CF 2.4955 GHz 1001 pts. 204.0 kHz/ Span 2.04 MHz
2 Result Summar None
Tx1 (Ref) 1.000 MHz -21.73 dBm
Tx Total 21.73 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 40.00dBm  Offset 22.580 dB.

Mode Auto Sweep

s6L

Ref Level 40,00 dBm  Offset 22.80 o8 Made Auto Sweep £
Count 10100 Count 100/100
1 Spurious Emissions 1o || Seurious Emissions
i Ch Lk s
o Line _SPURIOUS_LINE_ABS_0g2 Lne SPUE‘DLS LINE_ABS_o2 58
30 dbamr ARRBUS e Ags_ooz
2 20 dbi
0 0
o " g, "
b i Attt o o Moy ! " f b
e Y A A b i A A A M AN, el A i i || 10 08 T i, L e
0 I T I g AR i ]
e | E— } 120 d T
PGS UNE ABS 002 ‘ "
30 ! I [ e S
U [-40 deew i
40 dBm : - v
50 dBm i
2.61GHz 10005 pts 185 ML/ 2.795 GHz
2475 GHz 8004 pts 10.1 MHz/ 2576 GHs || s
2 Result Summar
2610 GHz 2690 GHz 100.000 kHz 2.62521 GHz -2.78 dBm -32.78 dB
2475 Ghz 2,450 GHz 1.000 MHz 248951 GHz -30.60 dBm -5.60 dB 2680 GHz 2691 GHz 1000 Mz 2.69001 GHz -26.78 dBm -16.78 dB
2,490 Gz 2495 GHz 1.000 MHz 249391 GHz -28.96 dBm -15.96 dB 2691 GHz 2695 GHz 1.000 MHz 269143 GHz -26.29 dBm -16.29.dB
2495 Gtz 2.496 GHz 1.000 MHz 249597 GHz -28.61 dBm -15.61 dB 3695 Ghiz TTI0GHe 11000 MH: 260820 GHz 2758 dBm 14552 4B
2496 GHz 2576 GHz 100000 kiz 2.50134 GHz -2.65 dBm 3265 dB =i 3795 orte 1000 M 2771 56 GHz 13579 dBm 07048
L = B

05:03:58 0B.06.2021

08:52:40 08,086.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  OMfset 2280 dB.

09:08:59 08.06.2021

05:00:33 08,06.2021

Ref Level 40.00dBm  Offset 22,80 d8 Mode Sweep ol set
Count 100/100 Cownt 100/100
1 Spurious Emissions 1 Avg || Spurious Erntsions ]
40 dBH
il Uine _SPURIOUS_LINE_x85_od2 55
30 dBa ARRBUS e Ags_ooz
2 20 dbi
)
| 10 |
| I
0 ‘ |
| o il
20 dB . f
E 1 ,
S5 4
I 7 )
40 diny T i
40 dBm \ . f -, i - o v il
" TS A WA vy A AN A A e A A A B
2.61GHz 10005 pts 15.5 MHz/ 2.795 GHz
008 ot 10:TaMGZ 2576 GHz || 5 Result Summa
2610 GHz 2,630 GHz 100.000 kHz 268878 GHz 15.50 dBm -14.50 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48636 GHz -30.82 dBm 2690 GHz 2691 GHz 1.000 MHz 2.69000 GHz 10.84 dBm -0.84 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49457 GHz -19.95 dBm 2691 GHz 2,695 GHz 1.000 MHz 2.69131 GHz 19.39 dBm .39 di
2.495 Ghz 249 Gz 1.000 MHz 2.49600 GHz -9.98 dBm 2695 GHz 2770GHz 1.000 Mz 269641 GHz -28.05 dBm -15.05 dB
2.496 GHz 2.576 GHz 100.000 kHz 2.49710 GHz 17.57 dBm 2.770 GHz 2.795 GHz. 1.000 MHz 2.77504 GHz -36.10 dBm 1110 dB
weary C e Ready LI & T

Channel power -13dBm >

-21.17dBm (PASS)

Ref Level 4030 dBm

Offset 228008 ® RBW 10kHz

09:21:32 08.06.2021

st
- Att 3008 @ SWT 100 ms  VBW 30kHz _Mode Sweep Count 100/100
30 T
20
10
0
» A
WY e
ATy
" A‘AAW
oyt
504 TR 0
M._J,’\”,'\\MM\, NTIDSUATaS A A
CF2.4955 GHz 1001 pts 204.0 kHz/. Span 2.04 MHz
2 Result Summar None
Tx1 (Ref) 1.000 MHz 7 dBm
Tx Total -21.17 dBm
peoy
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 40.00dBm  Offset 22.580 dB.

Mode Auto Sweep

s6L

Ref Level 40,00 dBm  Offset 22.80 o8 Made Auto Sweep £
Count 10100 Count 100/100
1 Spurious Emissions Tavg || Seurious Emissions
i Ch Lk s
o Line _SPURIOUS_LINE_ABS_0g2 Line SPLIE‘DLS LINE_ABS_oq2 (11
30 dbamr BiRiBUS_NE_ABs 002
2 20 dbi
0 10
o
e LY Mt epinallev . g S, LT TR
Il i ik LT TR RTYE SYURT SRTITN | (LN AL TN e L
10 ¥ ¥ bty TN Pl -n1
SRIO T 25 501 L e
T ittty
0 . iane s S
r 40 dBm t
40 dBm : |
50 dBm i
2.61GHz 10005 pts 185 ML/ 2.795 GHz
2475 GHz 8004 pts 0.1 MHs/ 25766 || (oo s
2 Result Summa:
2610 GHz 2.690 GHz 100,000 kHz 2.61170 GHz -2.47 dBm -32.47 dB
2475 Ghz 2,450 GHz 1.000 MHz 248833 GHz -31.42 dBm 642dB 2680 GHz 2691 GHz 1000 Mz 2.69001 GHz 2630 dBm 1630 dB
2490 Gt 2495 Ghir 1.000 Mz 249475 GHz -29.18 dBm -16.18 dB 2891 GHs 2695 GHs 1,000 M 269149 GHz 26.38 dBm 16.08 dB
2495 Ghr 2,496 GHz 1.000 Mz 249598 GHz -27.34 dBm -14.54 dB 2695 GHz 2770GHz 1.000 MHz 2.70139 GHz -27.45 dBm -14.5 dB
2.496 Gl 2576 GH 100000 kiz 2.50737 GHz -2.35 dBm 3235 dB =i 3795 orte 1000 M 277112 GHz 3601 dBm 1101 dB
neaty D S OO0 I -
= 08347

05:09:23 0B.06.2021

08:53:48 08,08.2021
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 80MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  Offset 22.80d8 Mode Sweep SGL Reflevel 40.00dBm Offset 22.00 dB Mode Auto Sweep S6L
Count 100/100 Count 100/100

T =

40 dBHFH- =
i Uine _SPURIOUS_LINE_x85_od2 phss
30 dBa 1 1 SPORIGUS_LINE_ABS_002
20 20 dbi

1 0 |

I |

1048

= |
20 dBem —rw - - . -+ - - — . ) l
30 - L +- - T

i ! — 1 [ it

-
L LT el iermmpmstorranmind | |50 88

2.61 GHz 10005 pts 18.5 MHz/ 2.795 GHz
2 Result Summa;

2475 GHz 8004 pts 101 MHz/ 2,576 GHz |

2 Result Summa:

2610 GHz 2,630 GHz 100.000 kHz 268894 GHz 14.19 dBm -15.81 dB
2.475 GHz 2.490 GHz 1.000 MHz 248971 GHz - -200.( 2690 GHz 2691 GHz 1.000 MHz 2.69001 GHz -12.24 dBm -2.24 dB
2.490 GHz 2495 GHz 1.000 MHz 2.49478 GHz - -200. 2691 GHz 2695 GHz 1.000 MHz 269158 GHz -12.28 dB
2.495 GHz 2496 Gz 1.000 MHz 2.49599 GHz < -200.00 2,695 GHz 2770 GHz 1.000 MHz 270012 GHz -18.55 dB
2.496 GHz 2.576 GHz 100.000 kHz 2.497 06 GHz -200. 2.770 GHz 2.795 GHz. 1.000 MHz 2.791 70 GHz -36.02 -11.02 dB
T ey . S e
09:08:07 08.06.2021 05:00:01 08.06.2021

Channel power -13dBm > -23.12dBm (PASS)

Reflevel 4030 dBm  Offset 22,80 dB » RBW 10 kHz S6L
- At 30dB ® SWT  100ms * VBW 30kHz Mode Sweep Count 100/100
30 THT
20
0
-10
20 dBrmr T
\
30 - oyl
\ eV
i R Al
50 B qu\\;.ﬂrwww‘”‘" o t t
AV [
[
CF 2.4955 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None
Tx1 (Ref) 1.000 MHz -23.12 dBm
Tx Total -23.12dBm

2 PRI
seary e Tz

09:22:29 08.06.2021
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 80MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 22.90 0B Made Auto Sweep saL RefLevel 50,00 dBm  Offset 22.60d8. Mode Auto Sweep saL
Count 100/100 Count 100/100

1 Spurious Emissions Thvg || Seurious Emissions
40 dk - 3 40 dBi--chet

Line _SPUR[GUS_LINE_ABS 002 s Line _SPURIOUS_LINE_ABS_0d2
30 d t t SPORIGUS_LINE_ABS_002
20 20 dbi
10 0
o

R ITAILY ST HVRTTTN Ao
f

St e e ‘\"’:\"‘-\TW T Hlry “W’\WM WY P--r-pmr

3R e s o

20 1 ( PR
| {1 140 b f
40 dBm T Hf
50 dBm + + i
2.51Ghz 10005 pts 18.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 10.1 MHz/ 2576 G || o=

2 Result Summa:

2610 GHz 2.690 GHz 100,000 kHz 2.65624 GHz -6.75 dBm -36.75 dB
2475 GH 2490 GHz 1.000 Mtz 248884 GHz -32.90 dBm -1.90 o 2690 GHz 2691 GHz 1.000 MHz 269007 GHz -31.75 dBm 21.75 dB
2490 GHz 2495 GHz 1,000 MHz 2.49443 GHz -30.61 dBm -17.61 dB 3691 GHz 2695 GHz 1,000 MHz 2.69149 GHz -33.95 dBm -23.95dB
2,495 GHz 2496 GHz 1.000 Mtz 2.49597 GHz -30.95 dBm -17.95 dB 2695 GHz 2770GHz 11000 MHz 7.69566 GHz 3294 dBm -19.91 dB
2.496 GHz 2576 GHz 100000 kiz 250138 GHz -5.95dBm 35050 2770 GHz 2795 Ghz 1.000 MHz 2.77002 GHz -36.63 dBm 1163 dB
ety DN U0 hedy S
05:07:08 08.06.2021 08:58:01 0B.06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /90MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.60 d8

1 Spurious Emissions
40

30 4B

RefLevel 40.00dBm  OMfset 2280 dB.

1 Spurious Emissions

a0

Mode Auto Sweep

6L

Count 100/100

=y
Line SPUE‘DLS LINE_ABS_0d2

BiRiBUS_NE_ABs 002

20 dBrm —

20 1

40 dB

50

TYRVITII | w{

‘ “"’Mh-y\r/‘*\'&a“r‘«;e‘w

bonstginreie o n gt

2.475 GHz

2004 pts

2 Result Summa:

2475 GHz 2.490 GHz
2,490 GHz 2495 GHz

2495 GHiz 2.496 Ghz
2.496 GHz 2.586 GHz

1.000 MHz
1.000 MHz
1.000 MHz

100.000 kHz

09:49:19  08.06.2021

?*
L

et

2.6 GHz 10005 pts 9.5 MHz/ 2.795 GHz
2 Result Summar

2600 GHz 2,630 GHz 100.000 kHz 2 14.91 dBm -15.09 dB

2690 GHz 2691 GHz 1.000 MHz 2 -10.80 dBm -0.80 dB

2691 GHz 2695 GHz 1.000 MHz 2 .54 d

2,695 GHz 2.780 GHz 1.000 MHz 2 -15.28 dB

2.780 GHz 2.795 GHz 1.000 MHz 2 111448

09:35:22 08,06.2021

ey
== 093521

Channel power -13dBm > -21.03dBm (PASS)

Ref Level 20.30dBm  Offset 22.80d8 » RBW 10 kHz
- At 308  SWT 100 ms ® VBW 30kHz _Mode Sweep

1ACR

ot

2
ﬁ%;ﬁémﬁ Tif ,1‘\.“ L

CF 2.4955 GHz

‘ WA,
M“"‘f A aad i

1001 pts

2 Result Summar

Tl (Ref) 1.000 MHz

Tx Total

09:59:33  08.06.2021
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 /90MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 2280 dB Mode Auto Sweep saL RefLevel 40.00dBm  Offset 22.580 dB. Mode Auto Sweep seL

Count 100/100 Count 100/100

1 Spurious Emissions 1hug || Spurious Emissions
40 dBhiid - A0 dBChec

Line _SPUR|QUS_LINE_ABS_0g2 3 Uine _SPURIOUS_LINE_ABS_0q2 Phss
30 dem T T SPORTEUS_LINE_ABS_002
20 20 d
10 0
a

N b i, o L o ||| AL Aok |
" |,~ o R s, (il Y o ‘ s e rmfmeWW

oS v | |

|

]
30 dBay iy e T——
| 40 dBr
40 B 4 :
-50 dBm .
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 11.1 MHz2/ 2.586 GHx [2 Result Summai
2Rkt Somy _——I
2.600 GHz 2.690 GHz 100,000 kHz 2.62107 GHz -34.58 dB
2475 Ghz 2,450 GHz 1.000 MHz 248335 GHz -31.44 dBm 644dB 2680 GHz 2691 GHz 1000 Mz 2.69004 GHz -16.51 dB
2490 GHz 2495 Gz 1.000 MH: 2.49469 GHz -28.64 dBm -15.64 dB 2691 GHe 2695 Giix 1,000 Mtz 2.69104 GHz 2760 17560d8
235 Gtz 2496 Gz 1.000 Mtz 2.49599 GHz -27.10 dBm -14.10 dB 3635 Chiz 3780 CHz 1000 Mz 2.69672 GHz 25,39 dBm 1299 dB
2.496 Gl 2.586 GH 100,000 kitz 2.56605 GHz -331 dBm 3331 dB. e 37 o 1500 it 2.78298 GHz 3613 dBm 11348
L B =

05:49:53 0B.06.2021 09:34:47 08,08.2021

TEL : 886-3-327-3456 Page Number 1 A9 - 72 of 96
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /90MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.60 d8

1 Spurious Emissions 1Avg

40

Mode Sweep

30 4B

L1y

. I I
LRVETLNL | FOTVRPRREN WY GRS, I PRSYere

'
bl yntie

kot ptan o

2.475 GHz

2 Result Summa:

2.475GHz
2,490 GHz
2495 GHiz
2.496 GHz

2.490 GHz
2495 GHz
2.496 Ghz
2.586 GHz

-30.13 dBm
-18.82 dBm
-9.12 dBm
16.08 dBm

09:51:21 08.06.2021

Ready

RefLevel 40.00dBm  OMfset 2280 dB. Mode Auto Sweep

6L
Count 100/100

1 Spurious Emissions
40

BiRiBUS_NE_ABs 002

=y
Line SPUE‘DLS LINE_ABS_0X

05:36:00 0B,06.2021

20 dbi
0
10 d ;
’l"u‘ W‘ L
{20 dbm - ‘i
SR TP OV P ROPRSY oy ! | ¥

26GH 10005 pts 10.5 M2/ 2.795 Gz
2 Result Summa:

2,600 GHz 2,690 Ghz 100.000 kiz 268899 GHz 17.33 dBm -12.66 dB

2690 Gz 2691 Gz 1,000 MHz 2.69000 GHz -11.78 dBm -1.78.dB

2691 GHz 2685 Gz 1,000 MH: 269147 GHz -21.32 dBm 113248

2685 GHz 2.780GHz 1,000 Mtz 269910 GHz -32.38 dBm -19.98 dB

2760 GHz 2795 Gz 1,000 Miz 2.78856 GHz -36.21 dBm 112148

ST

Channel power -13dBm > -21.28dBm (PASS)

Ref Level 40,30 dBm

- At 308 ® SWT

1ACR

Offset 22,608 ® RBW 10kHz

100 ms # VBW 30 kHz _Mode Sweep

fou i\ M

K
¥
'

| " AWMJNW”" '
o TR T o Cat 1 T 1
" .

CF 2.4955 GHz

2 Result Summar

Tx1 (Ref)
Tx Total

1.000 MHz

09:58:44 08.06.2021

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /90MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2280 0B

Made Auto Sweep

6L

Count 100/100

1 Spurious Emissians 1Avg

1 Spurious Emissions

RefLevel 40.00dBm  Offset 22.580 dB.

Mode Auto Sweep

s6L
Count 100/100

40 B Ch: STET— s
Line _SPURIOUS_LINE_ABS_0g2 Line _SPURIOUS_LINE_ABS_X 58
30 dbamr BiRiBUS_NE_ABs 002
2 20 dbi
0 10
o
™~ NPT T o R P A o i i o " "
“ | T Yo T P00 Tl k] sl e bt itk | 12 W ottt it g
AAHB05 e s oo |
T 4! II' P—
a0 o ‘ v I T—
40 dBr
40 dBm T Fl' b '
-50 dBm .
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 11.1 MHz2/ 2.586 GHx [2 Result Summai
2 Result Summa: I
2.600 GHz 2.690 GHz 100,000 kHz 2.607 35 GHz -1.84 dBm -34.84 dB

2475 Ghz 2,450 GHz 1.000 MHz 248673 GHz -31.55 dBm 655dB 2680 GHz 2691 GHz 1000 Mz 2.69000 GHz -26.61 dBm -16.61 dB

2490 Gt 2495 Ghir 1.000 Mz 2.49451 GHz -28.93 dBm -15.33 dB 2891 GHs 2695 GHs 1,000 M 269158 GHz 3728 dBm 172448

2495 Ghr 2,496 GHz 1.000 Mz 249600 GHz -27.36 dBm -14.36 dB 2695 GHz 2780 GHz 1.000 MHz 2.69562 GHz -26.42 dBm 1342 dB

2.496 Gl 2.586 GH 100000 kiz 2.55980 GHz 3.2 dBm 3342 dB 2780 cr 3705 orte 1000 M 278024 GHz 3624 dBm 12448

[ . -

08:50:22 0B.06.2021

09:33:86 08,08.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 90MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Count 100/100
1 Spurious Emissions 1Avg
40

Ref Level 40.00dBm  Offset 22.60 d8 Mode Sweep

30 4B

20 db : '7 ﬁ“)“
2 i A ‘
YL
i

| 1
e Il
N Ao o f sl ity s S

pomeemnam )

\
e T

8004 pts 111 MHz/ 2,586 GHz

2.48951 GHz
2.49495 GHz
2.49599 GHz
2.49710 GHz

-31.01 dBm
-22.14 dBm
-9.71 dBm
18.68 dBm

2475 GHz

2.490 GHz
2495 GHz
2.496 Ghz
2.586 GHz

1.000 MHz
1.000 MHz
1.000 MHz

100.000 kHz

2,490 GHz
2495 GHiz
2.496 GHz

Ready

PR
% Ceesiu

09:52:32 08.06.2021

RefLevel 40.00dBm ~ Offset 22.80 dB.

Mode Sweep SGL
Count 100/100
30 dBnr
20 dB
10
0
10 dér
20 dBs
A AR,
30
| ! [
40 dB T + :
LR T ) Ay J‘\‘
50 dibr
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2 Result Summar
2600 GHz 2690 GHz 100.000 kHz 2.68890 GHz 14.99 dBm 200.00 dB
2690 Ghz 2691 Ghz 1,000 Mz 2.69000 GHz -8.92dBm 200.00 dB
2691 Ghz 25695 GHz 1.000 MHz 2.69158 GHz -2212dBm 200.00 dB
2695 Gz 2.780 Ghz 1,000 MHz 269761 GHz .06 dBm 200,00 dB
2.780 GHz 2.795 GHz 1.000 MHz 2.78008 GHz -36.02 dBm -200.00 dB
woty (NN e

09:37:47 08.06.2021

Channel power -13dBm > -21.22dBm (PASS)

Channel power -10dBm > -21.4dBm (PASS)

Ref Level 20.30dBm  Offset 22.80d8 » RBW 10 kHz

Reflevel 4030dBm  Offset 22.80dB # RBW 10 kHz

saL
- At 30dB @ SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100 [ * Att 30dB & SWI__100ms & VBW 30kHz _Mode Sweep Com JO 100
1ACR R ave [l ACR 1Rm Avg

|
30 T T
20

10 dBan
0 0dBm
-10 -10
20 dBm i’ ! . 120
AWM L
30 L R il ™ T
w PR Lhl PN g
e I B ™™ T
50 dBir e ,‘ﬂ,,ww BN, | i . |
Iy TRV S ) o L TR
CF2.4955 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz | | (726905 Gz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None 2 Result Summa None
Tx1 (Ref) 1.000 MHz -21.22 dBm Tul (Ref) 1.000 MHz -21.40 dBm
Tx Total -21.22 dBm Tx Total -21.40 dBm
ety DR 0 U ooy [ o

09:56:27 08.06.2021

09:43:43  08.06.2021
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 90MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 4000dBm OMset 208008 Mode AutoSweep saL Reflevel 9000 d8m Offset 228008 Mode Auto Sweep saL
Count 100/100 Count 100/100

ETa =
40 Bt ch : 10 diprchecd .

ine _sPURJGUS_LINE_ABS_od2 ; Uine _SPURIOUS_LINE_ABS_od2 phes
30 dBenr T T SPORIBUS_LNE_ ABS_002
20 20 df
10 10
o

-y P ) AN
st A A gt a0 A Aotk o syt i oo o || D e APl i i W

10 ’ e RO

F | I

T
30 ! I M S
e | || . |
-40 dBm T ft I
-50 dBm i
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2475 GH: 8004 pts 11.1 MHa/ 2386 Gt || B Result Summa:
2 Result Summa: I
2.600 GHz 2.690 GHz 100,000 kHz 2.61149 GHz -4.46 dBm -34.46 dB
2475 GH 2490 GHz 1.000 Mtz 248565 GHz -32.42 dBm -1.42 d 2690 GHz 2691 GHz 1.000 MHz 269010 GHz -27.26 dBm 1726 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.494 69 GHz -30.14 dBm -17.14 dB 2.691 GHz 2695 GHz 1.000 MHz 269152 GHz -27.47 dBm -17.47 dB
235 Gtz 249 GHz 1.000 Mtz 2.49600 GHz -28.45 dBm -15.45 dB 3695 Ghiz 3780 GHz 11000 Mz 2.70020 GHz “27.05 dBm 14205 dB
2.496 GHz 2.586 GHz 100000 kiz 254347 GHz A1 dBm o 2.780 GHz 2795 Ghz 1.000 MHz 2.78275 GHz -35.91 dBm -10.91 dB
e P
05:55:11 08.06.2021 09:33:28 0B.06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /90MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  OMfset 2280 dB.

Ref Level 90.00dBm  Offset 22.80 d8. Mode Sweep sGL Mode Auto Sweep —
Count 100/100 Cownt 100/100
1 Spurlous Emissions 1 Avg_ |1 Spurious Emissons
40 dBhP- =
% Line SPUE‘DLS LINE_ABS_0X 55
30 dBm ARRBUS e Ags_ooz
2 20 dés
10
0
1048 10 di
20 dBem ] | i i B \
W N | | i
0 'R L
. A a0 B ki =
40 dBm L = t 1 PO RO lwAhr
L B A VTS VTN PSSR W RPN GORUGPELLE G NISUOY, PRrGsy ) 7 DU X N ‘L B
50
2.5GHz 10005 pts 19.5 MHz/ 2.795 Gz
2a75Gh: 8004 pis AL 158662 | | Fpomatrsmens
2 Result Summar
2600 GHz 2690 GHz 100.000 kHz 268890 GHz 1261 dBm -17.39d8
2.475 GHz 2.490 GHz 1.000 MHz 2.48843 GHz -21.72 dBm 2,690 GHz 2691 GHz 1.000 MHz 2.69000 GHz -11.89 dBm -1.89.dB
2.490 GHz 2495 GHz 1.000 MHz 249474 GHz -15.58 dBm 2691 GHz 7695 GHz 1.000 MHz 269102 GHz -21.65 dBm 11,65 dB
2495 GHz 2496 GHz 1.000 Mtz 2.49599 GHz -9.75 dBm 2695 Gife 2780 Gife 1.000 Mz 269545 GHz -30.33 dBm 1733 dB
2.496 Gz 2586 GHz 100.000 kiz 2.49701 GHz 15.16 dBm 2780 GH 3795 CHe. 1,000 MHz 278052 GHz 36.17 dBm 1117 dB
] . o

09:53:57 08.06.2021

05:38:33 08,06.2021

Channel power -13dBm > -22.48dBm (PASS)

RefLevel 4030 dBm  Offset 22.80d8 * RBW 10kHz S6L
- At 30dB ® SWT  100ms * VBW 30kHz Mode Sweep Count 100/100
1ACR 1Rm Avg
30 THT
20
0
-10
20 dBrmr
20 ‘ \ A b
A N
- Ao A
‘
WWNNM‘YW“'MW
e i ' 1
‘
CF 2.4955 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None
Tx1 (Ref) 1.000 MHz -22.48 dBm
Tx Total -22.48 dBm

09:57:59  08.06.2021

Ready

TEL : 886-3-327-3456
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /90MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2280 0B

RefLevel 40.00dBm  Offset 22.580 dB.

Mode Auto Sweep

s6L

Made Auto Sweep saL
Count 10100 Count 100/100
N efous Emiiens Tavg || Seurious Emissions
40 dBhRC )
Line _SPURIOUS_LINE_ABS_0g2 Line _SPURIOUS_LINE_ABS_02
30 dbamr ARRBUS e Ags_ooz
2 20 dbi
0 0
o
- RpPTIY) O
A " S " b L L e ¥ s 5
" |', v RN e ) L AT R et R o ity e o e o TV
]
b TR T | |
-30 Il.
- N w‘ Mg
40 dBry k
40 dBm T
r
50 dBm i
26GHz 10005 pts 19.5 ML/ 2.795 GHz
2475 GHz 8004 pts 1.1 MR/ 2506 || (e s
2 Result Summar I
2600 GHz 2690 GHz 100.000 kHz 2.61203 GHz -6.96 dBm -36.96 dB
2475 Ghz 2,450 GHz 1.000 MHz 248848 GHz -33.66 dBm 866 dB 2680 GHz 2691 GHz 1000 Mz 2.69000 GHz -31.53 dBm 2153 dB
2490 Gt 2495 Ghir 1.000 Mz 2.49426 GHz -30.73 dBm -17.73 dB 2891 GHs 2695 GHs 1,000 M 269116 GHz 3298 dBm 26848
2495 Gtz 2436 GHe 1.000 MHz 2.49600 GHz -31.13 dBm -18.13 dB 2695 GHz 2780 GHz 1.000 MHz 269931 GHz -3351 dBm -2051 dB
2496 GHz 2.586 GH 100000 kiz 250932 GHz -6.49 dBm -36.49 dB 2780 cr 3705 orte 1000 M 278219 GHz 3613 dBm 17348
ety DR 0 UGl = B

05:54:32 0B.06.2021

09:33:01 08,08.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A9 - 78 of 96





